&

DUKE Marshall Steam Station
ENERGY. 8320 Highway 150 E:

Temell NC 2862

0 828.478.7700
f- 828.478.7679

Oct. 9, 2014

Mr. Jeff Poupart

North Carolina Division of Water Resources
NPDES Wastewater Unit

1617 Mail Service Center

Raleigh NC 27699-1617

Subject: Duke Energy Carolinas LLC — NPDES Permit Application
Marshall Steam Station - #NC0004987

Dear: Mr. Poupart:

Duke Energy Carolinas, LLC request the subject permit be renewed and issued. The above
referenced permit expires on April 30, 2015. As mandated by North Carolina Administrative
Code 15A NCAC 2 H.0105 (e), this permit application for renewal is being submitted at least
180 days prior to the expiration of the permit.

Please find enclosed in triplicate, the renewal application, which includes the following items:
[...]
X __wmu 10 < 144 ] 0.00 0 0.00 1 ugh 0ay  [Lo] 000
imethyams X B v < 1.44 ] 0.00 ] 0.00 1 ugh wosy [ 0.00
62-75-9)
X _HAH ] < 144 0 0.00 0 0.00 1 ugh ivDay [T 0.00
621-64-T) | =] _ _ =1 I ) = _
T w = CONTINUE ON PAGE V-8

EPA Form 3510-2C (Rev. 2-85) PAGE V-7



CONTINUED FROM PAGE V-7

2. MARK X"

EPA 1.D. NUMBER (copy from ltem 1 of Form 1)

NC0004987

QUTFALL NUMBER

0oz

3. EFFLUENT

4. UNITS

Marshall Steam Station

5. INTAKE {optlional)

LX)

EBelieved

Qutir-
ed

b.pre=
sent

c.ab-

a. MAXIMUM DAILY VALUE

|

b. MAXIMUM 30 DAY VALUE

{# available)

c. LONG TERM AVG. VALUE

{if available) d. NO. OF

(1} Concentration

li2) mazs

{1) Concentration

l2) Mass

(1) Concentration  1(2) Mass

a. Concen-

JANALYSES |tration

b. Mass

a. LONG TERM AVG. VALUE

(1) Concentration

[t2ymass

ON - BASE/NEUTRAL COMPOUNDS {continued)

== IR

1.44

ugll

1

0.00

< 10 <

1.44

3

0.00

S5 I

144

£

§ __

20 <

=T

0.29

0.00

11F.aipha-Endosutian
115-29-7)

12P. beta-Endaautfan
11529-7)

13F. Endosulfan
ale
1031-07-8)

14P. Endrin
72-20-8)

150, Endrin
T421-93-4)

16P. Heptachlor
TE-44-8)

EPA Form 3510-2C {Rev. 2-B5)

PAGE V-8

—

CONTINUE ON PAGE W9



EPA |.D. NUMBER (copy from ltem 1 of Form 1) |OUTFALL NUMBER
CONTINUED FROM PAGE V-8 NC0004987 002 Marshall Steam Station
1. POLLUTANT | 2. MARK "X" 3. EFFLUENT 4, UNITS 5. INTAKE {optional)
CAS NO.  |are- Beieved  |a. MAXIMUM DAILY VALUE b. MAXIMUM 30 DAY VALUE c. LONG TERM AVG. VALUE a. LONG TERM AVG, VALUE
f avadabie) quir-  |b.pre- |ceb- {if avaiabla) (i available) d. NO. OF [a. Concen- |b. Mass d. NO. OF
et |sent |sent [(1)Concentration |12 mass (1) Concentration  [{2) Mass {1) Concentration  112) Mass ANALYSES |iration (1) Concentration  [(2) Mass ANALYSES)

CI/MS FRACTION - PESTICIDES (continuad)
17P. Heplachior

paxide X 0
1024-57-3)
18P, PCB-1242 X b 0.30 < ] ugh
53469-21-9)
1o, PCB-1254 X |'= 0.30 < 1 ugfl
11097-69-1)

. PCB-1221 X = 030 < 1 ugh

11104-28-2)

1P, PCB-1232 X =] 0,30 < 1 ugh
11141.16-5)

P. PCB-1248 X | = 0.30 < t ugfl
12672-29-6)

3F. PCB-1260 x =i 0.30 < 1 ugh
11096-82-5)
4P. PCB-1016 X k=3 .30 < 1 ugll
12674-11-2}
5. Toxaphene X 1]
8001-35:2)

£PA Form 3510-2C {Rev. 2-B5) PAGE V-9




Water Flow Diagram



Lake
Norman

Marshall Steam Station Water Schematic

NPDES Permit #NC0004987
Unit 4 1D Fan Control Catawba Oo::n<
Coofi 1
Houss Coging Whter Outfall 003
0.2 MGD
Intake Screen Backwash
M .| condenser Cooling Outfall 009 . Lake
e Waler 1093 MGD »  Noman
Ash Sluice 3.21 MGD—
Evap. 1.7 MGD
Flue Gas L FGD Wetland Wasltewaler
Desulfurization f—————3 Treatment System NPDES Intemal 1.2 MGD
(FGD) Blowdown Qutfall 004
Drinking Water
—————
(groundwater) Sanitary Sioem Water
1.45 MGD
Misc, Equipment
_.|||' Coaling 0.53 MG %
0.01 MGD ¥ Seeps
Waler Treatment _||l' %
Outfall 002 Lake
_ . Ash Basin e _—
Boller and Turbine Yard Drain Sumps 8.3 MGD Norman
Room Sumps —1.9 MGD-p 2 —2.43 MGD—p
OCutfalls 002a and 002b Lake
ha B
Emergency overfiow only L o

(no flow expected)



Supplemental Information



NPDES
Supplemental Information
For

Marshall Steam Station
NPDES Permit No. NC0004987

October 2014



1.0 General Information

Marshall Steam Station (MSS) is located on NC Highway 150, six miles west of I-77 in Catawba
County on Lake Norman near Terrell, North Carolina. MSS consists of four coal-fired steam electric
generating units. Units 1 and 2 can generate 380,000 kilowatts (net) of electricity each and units 3
and 4 have the capacity to generate 660,000 kilowatts {net) of electricity each.

A brief discussion of the individual waste streams follows.

2.0

Outfall Information
2.1 Outfall 001 - Condenser Cooling Water {CCW) Units 1-4

The CCW system is a once through non-contact cooling water system, which condenses
steam from the condensers and other selected heat exchangers. When MSS is operating at
full power, it has a design capacity to pump 1463 MGD (1,016,000 GPM) of cooling water
through a network of tubes that runs through the condenser and selected heat exchangers.

The raw cooling water is returned to the lake. No biocides or other chemicals are used in the
condenser cooling water.

Units 1 and 2 have two CCW pumps per unit and Units 3 and 4 have three CCW pumps per
unit with the following maximum flow capacities:

. 1-Pump 2-Pump 3-Pump
LU LS GPM GPM GPM
1 126,000 190,000 -
2 126,000 190,000 -
3 150,000 253,000 318,000
4 150,000 253,000 318,000

The operational schedule for these pumps is dependent on the intake water temperature and
on the unit loads. Depending on the electrical demand, pumps are operated to maximize MSS
efficiency and to assure balanced and indigenous populations are maintained in Lake Norman.
Each unit is on an independent system to avoid a system trip that would suddenly reduce the
discharge flow at outfall 001. This practice leads to a higher reliability factor for the units and
protection of aquatic life taking refuge in the discharge canal during cold weather. Fiow
recorded on the monthly Discharge Monitoring Reports is based on CCW pump run times.

The condensers are mechanically cleaned. Normally, amertap balls are cleaning the tubes on
a continuous basis while the plant is operating. Periodically, after the condenser is drained,
metal scrapers, plastic scrapers or rubber plugs are forced through the tubes to rid them of
scale or other deposits. The condenser tubes may also be tested for leaks, as needed. A leak
test can be conducted in approximately two to three hours per unit with usually no more than
six injections of tracer gas (i.e., sulfur hexaflouride, helium, etc) each within approximately a 30
second period and/or checked with fluorescent dye. The dye is added to the condensate water
and put on the outside of the condenser tubes. During the test, if fluorescent water does leak
into the tubes, this discharge indicates a leak does exist in the condenser tubing. The levels of
gas or dye that might be discharged would be well below any levels of aquatic biological
toxicity concerns. If leaks are detected, then one method used to temporarily stop small leaks
is to add sawdust to the CCW system, as previously approved by NCDENR. The sawdust is



added at amounts that will plug the leaks and not result in an environmental impact. Thisis a
temporary measure until the unit can come off-line so the leaks can be permanently repaired.

2.2

2.1.1 Intake Screen Washing Manually by Removing Screens

The intake screens (32 total) are washed on an as needed basis. Normally, the screens
require washing once a month for a period of approximately 5 minutes per screen. The
screens (10 ft x 20 ft) are stationary type and are removed for cleaning. A low-pressure
pump supplies the raw water required for washing with a design capacity of 300 gpm.
Therefore, the average flow of water used to backwash the screens is 0.002 MGD.
Should it become necessary to backwash the screens on a continuous basis the
maximum flow would be 0.43 MGD per screen. The debris collected on the screens
consists of twigs, leaves, and other material indigenous to Lake Norman and is removed
and properly disposed. The intake screen backwash water drains back to the station
intake cove without any adverse environmental impact.

Qutfall 002 - Ash Basin

The ash basin at MSS accommodates flows from two yard-drain sumps, an ash removal
system, low volume wastes and non-point source storm water. Low volume waste sources
include, but are not limited to: wastewater from wet scrubber air pollution control systems, ion
exchange water treatment system, water treatment evaporator blowdown, laboratory and
sampling streams, boiler blowdown, floor drains, and recirculating house service water
systems. Total average influent from these sources combined is approximately 8.3 MGD. At
times, due to unit loads, rainfall, evaporation and seepage of ash basin ponds, the amount of
effluent may be different than influent volumes.

2,21 Yard-Drain Sumps

The yard-drain sumps are concrete structures having four level controlled pumps each
that direct wastewater from the powerhouse area to the ash basin. These pumps are
operated on a rotating basis. Usually two pumps are set so that one pump is primary
and the other is backup. After a selected period the controls are changed so that
different pumps are utilized.

The yard-drain sumps collect wastewater from many sources, such as, the filtered water
system, turbine and boiler room sumps, miscellaneous equipment cooling water,
foundation drainage, low volume wastes, and tunnel unwatering. The yard-drain sumps
also collect some storm water runoff from the coal pile, rail access, and powerhouse
roofs and pavement. Ground water from a foundation drainage system under the track
hopper is also intermittently discharged to the yard-drain sumps. The combined
average flow from all sources tied to the yard-drain sumps is approximately 2.43 MGD,
which is pumped to the ash basin for physical and biological treatment.

2.2.2 Turbine Room Sumps

The turbine room sumps collect approximately 0.35 MGD of wastewater. This
wastewater comes from non-contact cooling water (from Units 1 & 2 boiler feedpump
turbine lube oil coolers) and floor drains. Floor drains contain boiler blowdown, leakage
from seals, equipment cooling water, condensate from the feedwater system, low
volume wastewater, boiler rcom sump overflow, emergency fire fighting water, general

mechanical maintenance activities, miscellanecus plant wastes and area washdown
water.



2.2.3 Boiler Room Sumps
The average flow pumped from the boiler room sumps directly to the ash basin is

approximately 1.55 MGD. The sources of input to the boiler room sumps include the
following:

2.2.3.1 Water Treatment System

The MSS make-up water treatment system is comprised of a clarifier, three
gravity filters, two sets of activated carbon filters, a reverse osmosis system and
two sets of demineralizers. The water treatment wastes consist of floc and
sedimentation, filter backwash, reverse osmosis concentrate reject and cleaning
wastes, and demineralizer regeneration wastes. Water processed through this
system is supplied to the boilers to generate steam to turn the turbines. On
occasion a vendor may be used with a mobile water treatment unit to augment
the facility water treatment capacity. Any vendor will use traditional water
treatment methods, chemicals, and disposal methods generally described below.
This wastewater is drained to the boiler room sump, which ultimately discharges
to the ash basin.

Clarifier:

The clarifier utilizes typical water treatment chemicals such as, Ferric sulfate (),
sodium hydroxide, and calcium hypochlorite for the primary treatment of raw
water. The sedimentation wastes collected in the clarifier consists of solids that
were suspended in the service water plus Ferric precipitate formed as a result of
adding Ferric sulfate () and sodium hydroxide. The quantity of Ferric Sulfate
used per year is approximately 14,000 gallons. The total amount of caustic is
roughly one quarter the amount of Ferric Sulfate The average volume of water
required for desludging the clarifier is approximately 0.008 MGD. These
sedimentation wastes along with dilute water treatment chemicals and by-
products are piped to a floor drain which flows to the boiler room sumps where
they are pumped to the ash basin via the yard-drain sump.

Gravily Filters:

There are three gravity filters composed of anthracite (coal) which follow the
clarifier in the water treatment process. They are used for removal of colloidal
material and are backwashed as necessary, dependent upon the level of solids
in the water. Normally, one of these filters is backwashed each day.
Approximately 0.007 MGD of backwash water is required for each filter. This
flow is discharged to the floor drains to the boiler room sump, which pumps to the
yard-drain sump. The gravity filter medium is changed out on an as-needed
basis with the spent filter media being landfilled.

Activated Carbon Filters:

Two activated carbon filters remove organics and the chlorine that is injected into
the clarifier. These filters are typically backwashed approximately once a week.
The flow of water required to backwash one of these filters is 20,000 gallons per
day. The wash water flows to the boiler room sump and is pumped to the yard-
drain sump. Activated carbon is replaced on an as needed basis with the spent
carbon sluiced to the ash basin.



Reverse Osmosis System

There is a two stage Reverse Osmosis (RO) system which processes
approximately 535 gallons per minute of filtered water. Approximately 400 gpm
of permeate water is produced and flows to the permeate water storage tank.
Approximately 135 gpm of concentrate water is produced which flows to the
boiler room sump and ultimately the ash basin via the yard drain sump. Water
from the permeate tank is pumped to the demineralizers as supply water.

The RO system is cleaned approximately twice per year using a dilute low pH
cleaner (sulfonic acid/citric acid), biocide (Trisep Tristat 110), and a high pH
cleaner (sodium hydroxide/sodium lauryl sulfate).

Demineralizers:

Demineralizers at MSS consist of two sets of mixed-bed cells which supply
make-up water to the boilers and other closed systems. Normal plant operation
requires that only one cell of each demineralizer set operate at any one time.
Each cell has a capacity of 225 gpm.

Each cell is regenerated approximately every four weeks. Each year MSS will
use an estimated 8,000 gallons of 50% caustic and 2,500 gallons 93% sulfuric
acid for demineralizer regenerations. The dilute acid and caustic are discharged
from the cell simultanecusly through the same header for neutralization
purposes. The regeneration wastes flow to the boiler room sumps where it is
pumped to the ash basin via the yard-drain sump. The useful life of the resin
varies and when replaced spent resin is sluiced to the ash basin.

2.2.3.2 Miscellaneous Waste Streams

+ Closed system drainage, cleanings, testing containing corrosion inhibitors
(Calgon CS), biocides (Calgon H-550 and H 7330), cleanings? (small heat
exchangers), dispersant (polyacrylamide), wetting agent (sodium lauryl
sulfate), detergent (iri-sodium phosphate), and leak testing (disodium
fluorescing dye).

e Turbine room sump overflow

Boiler seal water (trace oil and grease)

Miscellaneous system leakages (small leaks from pump packings and seals,

valve seals, pipe connections)

Moisture separators on air compressor precipitators

Floor wash water

Emergency fire fighting water

Pyrite (ash) removal system overflow

Low Volume Wastewater, including internal boiler washes

2.2.3.3 Chemical makeup tanks and drums rinsate
Intermittent rinse water containing small amounts of Ferric sulfate, sodium
hydroxide, hydrazine, ammonium hydroxide.

2.2.3.4 Boiler blowdown

1 To date smali closed system cleanings {e.g. heat exchangers) have not used these chemicals, reserved for
future use.



Primarily when units 1 & 2 startup and until water chemistry stabilizes the
blowdown from these boilers is allowed to flash in a blowdown tank. During
startup a significant portion of this blowdown steam is vented to the atmosphere.
After water chemistry has stabilized, blowdown venting is minimal and
condensate flow is small. Trace amounts of hydrazine, ammonia, and silica
oxide may be present in the condensate. The combined condensate flow from
blowdown amounts to an average of approximately 0.002 MGD. This flow is
routed to the boiler room sump and then to the ash basin.

2.2.3.5 Boiler Cleaning

Boilers #1, #2, #3 and #4 at MSS are chemically cleaned on an as needed basis.
Tube inspections are performed during outages, which indicate when cleaning
needs scheduling. Boilers #1 and #2 are controlled circulation boilers and boilers
#3 and #4 are supercritical boilers. The wastes produced from a boiler chemical
cleaning are pumped to the ash basin.

Boilers #1 and #2 each have a water-side volume of 51,600 gallons. The volume
of #3 and #4 boilers is 35,300 gallons each. The total volume of dilute waste